

Progress Pharmar

No Image

Name

Product Description

1



ESORAG- **Brand Name:** ESORAG-D Capsule
D

Composition:

Esomeprazole..... 40mg

Domperidone..... 30mg

Storage:

Store at a temperature not exceeding than 25° C and protect from light and moisture.

Indication:

Gastroesophageal Reflux Disease (GERD)

Recommended Dose:

As directed by Physician.

2



Rabix-L **Brand Name :** Rabix - L Capsule

Composition: Rabeprazole (20mg) , Levosulpride (75mg)

Storage: Store in a cool, dry and dark place at temperature not exceeding 30°C.

Indication: Gastroesophageal Reflux Disease

Recommended Dose: As directed by the Physician

3



Dosilin LB **Composition:**

Doxycycline Hydrochloride (100 mg), Lactic Acid Bacillus 60 million spores

Storage:

Store in a cool dry and dark place.

Indication:

Antibiotic

Recommended Dose:

1-2 Capsule in a day or as directed by the Physicians.

No Image

Name

Product Description

4



Ezyzin
500

Composition: Azithromycin 500 mg Tab

Storage: Store at a room temperature not exceeding 30°C.

Indication: Antibiotic

Recommended Dose: 1 Tablet in a day or as directed by Physician

5



Livipro

Composition:

Silymarin, L-Ornithine, L-Glutathione, Co-enzyme Q10, Amino Acid Anti-Oxidants, Multivitamins & Minerals

Storage:

Store in a cool dry and dark place.

Indication:

Hepatic Health

Recommended Dose:

1-2 Tablet in a day or as recommended by Physician

6



Romalid

Product Name : Romalid Tablet

Composition: Linezolid 600 mg Tab

Indication: Pneumonia, Bacterial Infections.

Recommended Dose: As directed by the Physician

Storage: Store at a room temperature not exceeding 30°C.

No Image

Name

Product Description

7



Gripcil

Brand Name: Gripcil Hot Drink Sugar-Free Sachet

Composition:

Each 6gm Sachet Contains:

Paracetamol IP.....500 mg

Phenylephrine Hydrochloride IP.....10 mg

Storage:

Store at a temperature not exceeding 25°C. Protect from light & moisture.

Indication:

Fever and Cold

Recommended Dose:

Dissolve the contents of one sachet in a glass of hot water (not boiling water) & drink. You can repeat taking the drug every 3-4 hours, but not more than 4 sachets per day. The maximum period of use without consulting a doctor is 3 days.